samranas. FCC RF Test Report

Report No. : FG400803M

Peak to Average Ratio

BNaI:d (iﬁf) Ba(n’\ﬁnz';jth Arfcn Modulation RB R(szu)It Izgg')t Verdict
DFT-s-

78 30 20 650000 OFDM PI/2 50@0 4.15 13 PASS
BPSK
DFT-s-

78 30 20 650000 OFDM 50@0 5.21 13 PASS
QPSK

N78(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N78(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Alfen 4068 Trig. RF Burs
4 Gan

Low
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samranas. FCC RF Test Report Report No. : FG400803M

Occupied Bandwidth

BNaIr?d (iﬁf) Ba(n’\ﬁ;vzi;ith Arfcn (I;/:I?Ig) Modulation RB (C’\)AiVZ\I) Z?iAiZB)W
78 30 10 650000 3750.0 C'ESEEM 24@0 8.5575 9.224
78 30 10 650000 3750.0 Cfé%';?/l"" 24@0 8.5407 9.058
78 30 10 650000 3750.0 C&%i?wM 24@0 8.572 9.063
78 30 10 650000 3750.0 ggéogm" 24@0 8.5545 9.215
78 30 15 650000 3750.0 C'ESEEM 38@0 13.556 14.39
78 30 15 650000 3750.0 Cfé%';'fw'\" 38@0 13,577 14.31
78 30 15 650000 3750.0 C&%’Z?MM 38@0 13.502 14.21
78 30 15 650000 3750.0 ggéogm" 38@0 13.585 14.27
78 30 20 650000 3750.0 C’SSEEM 51@0 18.203 19.07
78 30 20 650000 3750.0 Cfé%';'fw'\" 51@0 18.198 19.01
78 30 20 650000 3750.0 C&%’Z?MM 51@0 18.204 19.02
78 30 20 650000 3750.0 ggéogm" 51@0 18.236 18.97
78 30 25 650000 3750.0 CFSS;E’M 65@0 23.222 24.25
78 30 25 650000 3750.0 Cfé%i?w“" 65@0 23.151 24.09
78 30 25 650000 3750.0 C&%’Z’?\AM 65@0 23.197 24.07
78 30 25 650000 3750.0 g';’éogf,\'h" 65@0 23.21 24.2
78 30 30 650000 3750.0 CFSS;E’M 78@0 27.831 28.79
78 30 30 650000 3750.0 Cfé%i?w“" 78@0 27.757 28.85
78 30 30 650000 3750.0 C&%’Z’?\AM 78@0 27.813 28.73
78 30 30 650000 3750.0 czgéogmln 78@0 27.845 28.83
78 30 40 650000 3750.0 nggg"" 106@0 37.859 39.3
78 30 40 650000 3750.0 Cfé%i'iﬂ“" 106@0 37.869 39.21
78 30 40 650000 3750.0 C&%’Z’iﬂ“" 106@0 37.821 39.34
78 30 40 650000 3750.0 czgéogmln 106@0 37.771 39.22
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78 30 50 650000 3750.0 CF(’Q‘S;?M 133@0 47.504 49.02
78 30 50 650000 3750.0 Cfé%';?/l"" 133@0 47.587 49.03
78 30 50 650000 3750.0 C&%i?nM 133@0 47.447 49.22
78 30 50 650000 3750.0 ggéogm" 133@0 47.488 49.16
78 30 60 650000 3750.0 CF(’Q‘S;?M 162@0 57.68 50.63
78 30 60 650000 3750.0 Cfé%';?/l"" 162@0 57.503 59.69
78 30 60 650000 3750.0 C&%’Z?MM 162@0 57.795 59.81
78 30 60 650000 3750.0 ggéogm" 162@0 57.852 59.60
78 30 70 650000 3750.0 CF(SS;?M 189@0 67.504 69.64
78 30 70 650000 3750.0 Cfé%';'fw'\" 189@0 67.351 69.68
78 30 70 650000 3750.0 C&%’Z?AM 189@0 67.455 69.64
78 30 70 650000 3750.0 ggéogm" 189@0 67.427 69.68
78 30 80 650000 3750.0 CF(SS;?M 217@0 77.484 79.98
78 30 80 650000 3750.0 Cfé%';'fw'\" 217@0 77.558 79.92
78 30 80 650000 3750.0 C&%FA?AM 217@0 77.487 80.05
78 30 80 650000 3750.0 g';’éogf,\'h" 217@0 77.61 80.14
78 30 90 650000 3750.0 CFSSQEM 245@0 87.732 90.24
78 30 90 650000 3750.0 Cfé%i?w“" 245@0 87.355 90.28
78 30 90 650000 3750.0 C&%FA?AM 245@0 87.509 90.13
78 30 90 650000 3750.0 g';’éogf,\'h" 245@0 87.538 90.23
78 30 100 650000 3750.0 CFSSQEM 273@0 97.601 1005
78 30 100 650000 3750.0 Cfé%i'iﬂ“" 273@0 97.378 1005
78 30 100 650000 3750.0 C&%’Z?AM 273@0 97.367 100.5
78 30 100 650000 3750.0 czgéogmln 273@0 97.549 100.4
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Report No. : FG400803M

N78(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

N78(10M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

Video BW 300,00 kHz" ) Span 20 Mz
Sweep 2.53ms (1001 pts)

Qooupied Bandwidth
8 Total Power

N78(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

Span 20 Mz
Sweep 253 ms (1001 pts)

Qczupied Bandwidih

5407 Wiz

req Emmor

N78(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

M Gan Low

Span 20 Mz
Sweep 253 ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Report No. : FG400803M

N78(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

T
Sweep 1.67 ms (1001 pis)

N78(15M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

Video BW 470.00 khz" . Span 30 Mz
Sweep 1.67 ms (1001 pis)

Qooupied Bandwidth
Total Power

N78(15M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

Span 30 Mz
Sweep 1.67 ms (1001 pts)

N78(15M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

yiden BW 47000 Span 30 Mz
Sweep 1.67 ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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N78(20M)_CP- N78(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

N78(20M)_CP-OFDM_64 N78(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068
00100
e

Video BW 620,00 kHz" . Span 40 Mz #yideo BW 620.00 kiz' Span 40 Mz
Sweep 127 ms (1001 pis) 2 weep 1.27 ms (100 pts)

Tetal Power ¢ Total Paveer

Sporton International Inc. (ShenZhen) Page Number : A5-10 of A35
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N78(25M)_CP- N78(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

Center GHz ) 0 ) Span 50 MHz

p Span 50 Mz
iRes BIW 300,00 kHz Sweep 1.00 ms (1001 pis)

Sweep 1.00ms (100 pts)

Qooupied Bandwidth

N78(25M)_CP-OFDM_64 N78(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068
00100
e

Video BW 810,00 khz" ) Span 50 Mz yideo BW 910.00 Span 50 Mz
Sweep 1.00ms (100 pts)

Cente GHz
[#Res BIW 300.00 kHz Sweep 1.00 ms (1001 pts)

Qooupied Bandwidth
Total Power d 2 Tetal Pawer
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samranas. FCC RF Test Report Report No. : FG400803M
N78(30M)_CP- N78(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

Center GHz ) 0 ) Span 60 MHz

p Span 60 Mz
iRes BIW 300,00 kHz Sweep 1.00 ms (1001 pis)

Sweep 1.00ms (1001 pts)

Qooupied Bandwidth

N78(30M) CP-OFDM_64 N78(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068
00100
e

Video BW 810,00 khz" Span 60 Mz yideo BW 910.00 Span 60 Mz
Sweep 1.00ms (1001 pts)

Cente GHz
[#Res BIW 300.00 kHz Sweep 1.00 ms (1001 pts)

Qooupied Bandwidth
Tetal Pover d Tetal Pawer

Sporton International Inc. (ShenZhen) Page Number : A5-12 of A35
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.3000 MHz' : Span 80 WiHg|
Sweep 1.00 ms (1001 pis)

N78(40M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

#Video BW 1.3000 MHZ" Span B0 MHz

Sweep 1.00 ms (1001 pis)

Total Pawer

N78(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.3000 MHz* Span B0 Mkz|

Sweep 1.00ms (1001 pts)

N78(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.3000 MHz* Span B0 Mkz|

Sweep 1.00ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1,6000 MHZ" Span 100 MHz

Sweep 1.00 ms (1001 pis)

N78(50M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

#Video BW 1,6000 MHZ"

Total Pawer

N78(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#Video BW 1.6000 MHz* Span 100 MHz

Sweep 1.00ms (100 pts)

N78(50M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.6000 MHz* Span 100 MHz

Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 2.0000 MHz" Span 120 Mz

Sweep 1.00 ms (1001 pis)

N78(60M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.0000 MHz" Span 120 Mz

Sweep 1.00 ms (1001 pis)

Total Pawer

N78(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#Video BW 20000 MHz' Span 120 MHz

Sweep 1.00ms (100 pts)

N78(60M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#ideo BIV 2.0000 MHz'
Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

AR A b

#Video BW 24000 MHZ' Span 140 MHz,

Sweep 1.00 ms (1001 pis)

N78(70M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

#Video BW 2.4000 MHZ'
Sweep 1.00 ms (1001 pis)

Total Pawer

N78(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#ideo BIW 24000 MHz'
Sweep 1.00ms (1001 pts)

N78(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 24000 MHz' Span 140 MHz

Sweep 1.00ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 27000 MHZ' Span 160 MHz

Sweep 1.00 ms (1001 pis)

N78(80M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

#Video BW 2.7000 MHZ'
Sweep 1.00 ms (1001 pis)

Total Pawer

N78(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#Video BW 27000 MHz' Span 160 MHz

Sweep 1.00ms (1001 pts)

N78(80M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

M Gan Low

#Video BW 27000 MHz' Span 160 MHz

Sweep 1.00ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 3, MHz

Span
Sweep 1.00 ms (1001 pis)

N78(90M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

00100
e

#Video BW 3.0000 MHz'

Total Pawer

N78(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#Video BW 3.0000 MHz* Span 180 MHz

Sweep 1.00ms (100 pts)

N78(90M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 3.0000 MHz* Span 180 MHz

Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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N78(100M)_CP- N78(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

#Video BW 30000 . Span 200 MHz
Sweep 1.00 ms (1001 pis)

(Center 3.7500 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BWW 1.0000 MKz Swaep 1,00 ms (100 pis)|

2 Matics v

Qczupied Bandwidih

N78(100M)_CP-OFDM_64 N78(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068

00100
e

#Video BW 3.0000 MHz' ) Span 200 MHz,

(Center 37500 GHz #ideo BIV 3.0000 MHz' Span 200 MHz]
Sweep 1.00 ms (1001 pis)

#Res BWW 1.0000 MKz Swaep 1,00 ms (100 pis)|

2 Matics v

Qczupied Bandwidih
Total Pawer

Total Paveer
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samranas. FCC RF Test Report Report No. : FG400803M
Conducted Spurious Emissions
NR SCS Bandwidth Freq " .
Band (kHz) (MHz) Arfen (MHz) Modulation RB Result Verdict
78 30 10 647000 3705.0 DFT-s-OFDM 1@0 see graph
BPSK
78 30 10 647000 37050 DRSS OFOM 1@0 seegraph  PASS
78 30 10 647000 3705.0 DFTéT;‘SD}f DM 1@0 seegraph  PASS
DFT-s-OFDM
78 30 10 647000 3705.0 oPSK 1@0 see graph
78 30 10 647000 37050 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK
78 30 10 647000 3705.0 DFT;F;gE DM 1@0 seegraph  PASS
78 30 10 650000 3750.0 DFT-s-OFDM 1@0 see graph
BPSK
78 30 10 650000 3750.0 DFTEflgg}': DM 1@0 seegraph  PASS
78 30 10 650000 ars00  PFESOFOM 1@0 seegraph  PASS
DFT-s-OFDM
78 30 10 650000 3750.0 QPSK 1@0 see graph
78 30 10 650000 3750.0 DFTC'?SF;gE DM 1@0 seegraph  PASS
78 30 10 650000 3750.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
78 30 10 653000 37950  DFT-S-OFDM 1@0 see graph
BPSK
78 30 10 653000 ar950  DFSOROM 1@0 seegraph  PASS
78 30 10 653000 ar950  DFSOROM 1@0 seegraph  PASS
DFT-s-OFDM
78 30 10 653000 3795.0 QPSK 1@0 see graph
78 30 10 653000 3795.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
78 30 10 653000 3795.0 DFT;P'gE DM 1@0 seegraph  PASS
78 30 50 648334 3725.01 DFT-s-OFDM 1@0 see graph
BPSK
78 30 50 648334 3725.01 DFT;Pjgl'(: DM 1@0 see graph PASS
78 30 50 648334 372501 Dr o OFDM 1@0 seegraph  PASS
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samranas. FCC RF Test Report Report No. : FG400803M
78 30 50 648334 372501 DFT(;F;SE DM 1@0 see graph
78 30 50 648334 3725.01 DFT;P'gE DM 1@0 seegraph  PASS
78 30 50 648334 3725.01 DFTéSP'gE DM 1@0 seegraph  PASS
78 30 50 650000 arso0 DRSS OROM 1@0 see graph
78 30 50 650000 3750.0 DFTéT;‘SD}f DM 1@0 seegraph  PASS
78 30 50 650000 arso0 DRSS OROM 1@0 seegraph  PASS
78 30 50 650000 3750.0 DFT(';;(S)EDM 1@0 see graph
78 30 50 650000 3750.0 DFT;F;gE DM 1@0 seegraph  PASS
78 30 50 650000 3750.0 DFTS;S}E DM 1@0 seegraph  PASS
78 30 50 651666 3774.99 DFT-s-OFDM 1@0 see graph
BPSK
78 30 50 651666  3774.99 DFT;P'SKF DM 1@0 seegraph  PASS
78 30 50 651666 3774.99 DFTE;S';'S}E DM 1@0 seegraph  PASS
78 30 50 651666  3774.99 DFTC'?SF;gE DM 1@0 see graph
78 30 50 651666  3774.99 DFTéS‘F;gE DM 1@0 seegraph  PASS
78 30 50 651666 3774.99 DFT(';F;gE DM 1@0 see graph PASS
78 30 100 650000 3750.0 DFT;P'SKF DM 1@0 see graph
78 30 100 650000 arso0 DR OROM 1@0 seegraph  PASS
78 30 100 650000 3750.0 DFT;P'SKF DM 1@0 seegraph  PASS
78 30 100 650000 3750.0 DFTéS‘F;gE DM 1@0 see graph
78 30 100 650000 3750.0 DFT;P'gE DM 1@0 seegraph  PASS
78 30 100 650000 3750.0 DFT(;;(S)E DM 1@0 seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number : A5-21 of A35

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

FCC ID: 2AFZZPCOAG



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803M

N78(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Halten 30 6B

Ref Lyl Offse 15.85 4B
Ref Level 30,00 dBm

Video BW 3.0 MHz* Start 20.000 GHz

Funclion ! Funclion Vaiue

N78(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low_CH
:

Halten 30 6B

PR

Video BW 3.0 MHz*

Start 30 Mz
4Res B

Function Function Widh Funclion Vaiue

N78(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

#Alten 30 0B

Tig Free Run

Video BW 3.0 MHZ'

Function

oy Ty Power (RMS]
Auglcld: 100100

op 38,000 G
32.0 ms (40001 pts)

Function Ve

N78(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left Low_CH

iy Type: Power (RMS)|
Aokt 1001100

Tig Free Run

Video BW 3.0 MHZ'

Function
dEm

Funclion Widh Function Ve

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPCOAG
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samranas. FCC RF Test Report Report No. : FG400803M

N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_BPSK_Edge _1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

Ref Lyl Offset 15.87 4B
Ref Level 30,00 dBm

Video BW 3.0 MHr* Start 20.000 GHz Video BW 3.0 MHZ' op 38.000 GHz|

32.0 ms (40001 pts)

¥ Funclion ! Funclion Vaiue Function Function Ve

Bm
E LT

N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH
+

#tlen 308 g Type Powes (151
Aokt 100100
Trig: Free Run A

Video BW 3.0 MHZ'

Start 30 Mz Video BW 3.0 MHr*
#Res BIW 1.0 MHz

Function Function Widh Funclion Vaiue

Function Funclion Widh Function Ve

dEm
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N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High_CH OFDM_BPSK_Edge_1RB_Left High_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
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Conducted Band Edge
B'::?d (iﬁf) Bagggzi;lth Arfcn ('Iillrl'-alcz]) Modulation RB Result Verdict
78 30 10 647000 3705.0 DFTéT;‘SD}f DM 1@0 seegraph  PASS
78 30 10 647000 3705.0 DFT;P'gE DM 1@0 seegraph  PASS
78 30 10 647000 s7050  PFESOFOM 24@0  seegraph  PASS
78 30 10 647000 3705.0 DFTéSF;gE DM 24@0  seegraph  PASS
78 30 10 653000 3795.0 DFTéT;‘SD}f DM 1@23  seegraph  PASS
78 30 10 653000 3795.0 DFTS;(S)EDM 1@23  seegraph  PASS
78 30 10 653000 3795.0 DFT;P'SKF DM 24@0  seegraph  PASS
78 30 10 653000 3795.0 DFT;F;gE DM 24@0  seegraph  PASS
78 30 50 648334 3725.01 DFTE;S';'S}E DM 1@0 seegraph  PASS
78 30 50 648334 3725.01 DFTS;(S)EDM 1@0 seegraph  PASS
78 30 50 648334 372501 DFT;;S}'(: DM 198@0  seegraph  PASS
78 30 50 648334 372501 DFT&;?E DM 198@0  seegraph  PASS
78 30 50 651666 377499 D SOFPM 1@132  seegraph  PAss
78 30 50 651666  3774.99 DFT(';;gE DM 1@132  seegraph  PASS
78 30 50 651666 3774.99 DFT;P'SKF DM 128@0  seegraph  PASS
78 30 50 651666 3774.99 DFTC'?SF;gE DM 128@0  seegraph  PASS
78 30 100 650000 ar500  PFESOPOM 1@0 seegraph  PASS
78 30 100 650000 3750.0 DFT(';;gE DM 1@0 seegraph  PASS
78 30 100 650000 3750.0 DFT;P'SKF DM @272 seegraph  PASS
78 30 100 650000 3750.0 DFT;P'gE DM @272 seegraph  PASS
78 30 100 650000 3500 PFESOFOM 57000 seegraph  PASS
78 30 100 650000 3750.0 DFT(';;(S)EDM 270@0  seegraph  PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Shiwei Wen

Temperature :

22~

25°C

Relative Humidity :

48~

52%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

n77 SA/NR 100MHz / QPSK / ANT6(NR)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 -58.62 -13 -45.62 -64.55 -61.92 8.30 11.60 H
11373.54 | -53.19 -13 -40.19 -67.96 -54.71 10.48 12.00 H
NR n77 | 15164.72 | -51.59 -13 -38.59 -68.61 -53.29 11.80 13.50 H
Middle 7582.36 -58.89 -13 -45.89 -64.78 -62.19 8.30 11.60 V
11373.54 | -53.38 -13 -40.38 -67.88 -54.90 10.48 12.00 V
15164.72 | -52.24 -13 -39.24 -68.61 -53.94 11.80 13.50 \Y
EN DC_7A n78A/LTE 20MHz + NR 100MHz / QPSK(ANT2+6)
TX
Frequency| EIRP Limit O_ve_r SPA' S.G. TX Cable Antenna |Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gain (HV)
(dB) (dBm) (dBm) (dB) .
(dBi)
7402.36 -59.04 -13 -46.04 -65.30 -62.34 8.30 11.60 H
11103.54 | -53.42 -13 -40.42 -67.63 -54.94 10.48 12.00 H
5G n78 | 14804.72 | -50.39 -13 -37.39 -67.81 -52.09 11.80 13.50 H
Middle 7402.36 -58.96 -13 -45.96 -65.24 -62.26 8.30 11.60 Vv
11103.54 | -53.79 -13 -40.79 -67.71 -55.31 10.48 12.00 \Y
14804.72 | -51.45 -13 -38.45 -68.32 -53.15 11.80 13.50 \Y
5061.00 -57.12 -25 -32.12 -79.10 -62.68 7.14 12.70 H
7591.50 -47.76 -25 -22.76 -53.66 -51.06 8.30 11.60 H
LTE Band 7| 10122.00 | -54.17 -25 -29.17 -65.34 -55.69 10.48 12.00 H
Middle 5061.00 -52.86 -25 -27.86 -74.98 -58.42 7.14 12.70 V
7591.50 -43.67 -25 -18.67 -49.52 -46.97 8.30 11.60 V
10122.00 | -51.17 -25 -26.17 -60.97 -52.69 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77C / NR 100+100MHz / QPSK(ANT6)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7584 -54.25 -13 -41.25 -51.12 -57.55 8.30 11.60 H
11376 -54.76 -13 -41.76 -55.34 -56.28 10.48 12.00 H
Middle 15168 -54.93 -13 -41.93 -55.22 -56.63 11.80 13.50 H
7584 -53.95 -13 -40.95 -50.61 -57.25 8.30 11.60 vV
11376 -54.30 -13 -41.30 -54.69 -55.82 10.48 12.00 vV
15168 -54.30 -13 -41.30 -54.9 -56.00 11.80 13.50 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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